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R HRTFRAYHEL RS AN
Sample name Rechargeable Li-ion Polymer Battery Test category After testing
(=] 1=}
RIS LZ50 PRI 2020-02-17
Sample model Accepted date
i "
R 3.87V 18.2Wh WkTie I 2020-02-18
Sample specification Test start date
=) A >
Sample quantity (pcs.) Test end date
3 VA HRIEEH BRI B PR A
Consignor Dongguan Amperex Technology Limited
T B AL B A
PA S A L
Consignor Information %*ﬁi’ﬁﬁﬂﬂﬁt ':P lﬂfhfﬁé ;‘F\:mﬁ?ﬁ» ﬂi?ﬁﬂﬂﬁﬁlﬂkﬁﬂ% 1 J"::_I"
Clonsinioraddress West Industrial Road 1#, Songshan Lake Industry Park, Dongguan
g City, Guangdong Province, P. R. China
i3 R 4 7R THEHTRE YR BAT PR H]
Manufacturer Name Ningde Amperex Technology Limited
38 R HLHE v EAR A T T AR X BT 1 5
HlhE w55 Manufacturer No.1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde,
Manufacturer address Fujian Province, P.R. China
Inf tion 3
e HIE 5 +86-0)593258 3888 | ST WBA | \p Reception@ATLBattery.com
Telephone Number E-mail
Wﬁﬁ# www.atlbattery.com
Website
iﬁ“ﬁtwﬁ%ﬁ: FREERE: 15°C -25°C; BRBEILAE: 45%~T75%
eSO Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
e LI B R/ AR R TR E A I
Appearance Silver nylon/Al/PP compound film
BeaE GETER BB KB RbR T

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”
Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6/Amend 1, 38.3

WA BRERGL RBERTY. WEEh vhi AMESAERE. BRE. ETA. SRHIEHE
. Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Test items ;
Overcharge, Forced discharge
ZUHR, ARG EEEE «RTAR WSS KR ARET
PR 2% ST/SG/AC.10/11 Rev.6/Amend 1, 38.3 Rt ER
Conclusion The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11
Rev.6/Amend 1, 38.3
AN 5 .i CREI A 5Y)
Testers -FE‘ ﬂ ! ﬁﬁ% (Testers)
Gl A 5 (BiA )
Compiler (L ’7"\- (Technician) x m%ﬁﬁ‘ﬁﬁ?ﬂ-ﬁiﬁ PR/ 7]
B 7{% 4} ’W (WHR TRIT) / ﬁ‘w ggg%g\} :
Checker (Test Engineer) Dongg i\i)qmperex Teﬁhnology
o %Rﬁ-&*ﬁﬁk 4 /
Approval Cai JingJing: Technical Director il 74
BAER: AT % F: D020 % 31T H
Guo Jiali: Center Director
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= I E Uy S
Sample description and description
T A4 TR BB T RA LI e 1750
S ample name Rechargeable Li-ion Polymer Battery Model
ﬁﬁf&:ﬁ_ 4700mAh ﬁ?% Ll 3.87V
Rated capacity Nominal voltage
e ER-Ti
Chemical composition
R F 75 AR R ER A P E MBI T FEHL (4A Max CC to 4.2V, CV to 3.6A, 3.6A CC to
Test charge program 4.45V, then CV to 97mA)
bl R AR R R L B B MR (R MU (1.0Cmin DC 03,0V )
est using a program
PRAE i ]

Test sample image

B 1. R B2 R

Figure 1: positive Figure 2: negative

B 3: iR
Figure 3: Logo
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mi | TR A miwsm | REER | L.
No e Standard requirement or the clause Test r:; It Test R K
: number of standard 4 conclusion e
B E «RTEREimaEil T KA e
| Eﬁjﬁjﬂ FrEFM» 58 T1; UN Manual of Test and ljl_‘[l(ﬁ'ié 1 = ﬁ /
Altitude simulation | Criteria ST/SG/AC.10/11/Rev.6/Amend 1,383 | See Appendix 1 Passed
Test 1
5 BEE «RTFERi il R
) iﬂﬁlﬁgﬁ FRHETFM» 5 T2; UN Manual of Test and '}ngﬁ'ﬁ 2 g /
Thermal Criteria ST/SG/AC.10/11/Rev.6/ Amend 1,38.3 | See Appendix 2 Passed
Test 2
G A E «RTER Pz R
3 &) FrdEFEMEY {858 T3; UN Manual of Test and TLFER 3 ﬁ*g /
Vibration Criteria ST/SG/AC.10/11/Rev.6 /Amend 1,383 | See Appendix 3 Passed
Test 3
BREE T e ftamaim i L
4 #ﬁi FRHEF My 1838 T4; UN Manual of Test and [)—LW% 4 ﬁ% /
Shock Criteria ST/SG/AC.10/11/Rev.6 /Amend 1,383 | See Appendix 4 Passed
Test 4
AR L BAE GETER sy R
5 External T 338 T5; UN Manual of Test and mﬁi‘l‘ﬁ 5 ﬁm /
Criteria ST/SG/AC.10/11/Rev.6 /Amend 1,383 | See Appendix 5 Passed
short-circuit Test 5
BEE CRTERfPa R R
& ﬁ[ﬁﬂﬁfﬁ FrdEFEMY 1858 T6; UN Manual of Test and i Fﬁ‘i% 6 ﬁ*& /
Crush/Impact %riiﬂgia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 6 Passed
€S
. B «RTER i Eimaai A
- i BT FREE N K5 T7; UN Manual of Testand | JBHTE 7 G /
Overcharge Criteria ST/SG/AC.10/11/Rev.6/Amend 1,383 | See Appendix 7 Passed
Test 7
BAE «RFER S K
8 gﬁ‘%‘]ﬁ[lﬂ FrdEFEM» 1858 T8; UN Manual of Test and %Fﬁﬁ 8 "é’.‘ﬁ /
Forced discharge griicgia ST/SG/AC.10/11/Rev.6 /Amend 1, 38.3 See Appendix 8 Passed
€S
LRI H .
Test items
o 2]
Ay RIS N / Post /
. ame
Subcontracted test condition SRR E code
Subcontracted
Laboratory HiHE / 3% /
Address Tel.
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5 1 W35 B 44 H5 TR B
No. Name of test items Altitude simulation
5 iR A WA 7 Before test WG After test RERBE FARE | Wik
HmAs Sample e Residual e
. : : o est
Sample No Y Ji B pin N 58 FrEE R E %) oCcv T
m@ | UM | m@ | UMV () | result
8S%SBIRCT74374%9C | EIRTEEFH
11056143 ATL201 A~ Leye fully 63.4362 4.426 63.4302 4.409 0.01% 99.62% O
—nemmme-NVT1AA0494 charged
85%SBIBCT74374%9C | HIKSELFEH
11056143ATL201 A~ Teye fully 63.9449 4.426 63.9390 4.408 0.01% 99.59% 0]
——--NVT1AA0457 charged
8S%SBISCT4374%9C | Hikse&FH
11056143ATL201 A~ leye fully 63.5758 4.426 63.5701 4.409 0.01% 99.62% O
——e—-NVTI1AA0353 charged
8S%SB18CT74374%9C | HIRSE4FLH
11056143 ATL201 A== leye fully 63.5989 4.427 63.5933 4.410 0.01% 99.62% @)
--------- NVTIAA0804 charged
8S%SBI18CT74374%9C | HiKFEETFEHL
11056143ATL201 A Leye fully 63.6995 4426 63.6938 4.410 0.01% 99.64% O
———-NVT1AA0359 charged
85%SBI8CT4374%9C | 25 K5E&FEH
11056143ATL201 A~- 25cyc fully 63.6312 4.429 63.6241 4.420 0.01% 99.80% O
—-—-NVT1AA0736 charged
8S%SB18CT74374%9C | 25 £ T
11056143ATL201 A--- 25¢yc fully 63.8674 4.430 63.8601 4421 0.01% 99.80% 0]
—eeee-NVTIAAOI 18 charged
8S%SBI8CT4374%9C | 25 KSR FEHL
11056143ATL201 A-—- 25cyc fully 63.6975 4,429 63.6908 4,421 0.01% 99.82% O
ee—-NVT1AA0287 charged
85%SBIBCT4374%9C | 25 RSELTFEH
11056143ATL201A— | 25cyc fully 63.6341 4427 63.6271 4.419 0.01% 99.82% 0
wemeee--NVT1AA0733 charged
8S%SB18C74374%9C | 25 RSB FH
11056143ATL201A--- 25cyc fully 63.6359 4.428 63.6286 4.420 0.01% 99.82% O
wenee=--NVT1AAQ732 charged
PIT=H

¥ Lfte; V-HESG DR RS F-iRA; O-Tittie, THER, Tk, IR, KA.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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5 ’ AT H 255 Tk FEE TR
No. Name of test items Thermal test
- B RS WA AT Before test WA 5 After test AR FIARE | Wik
pETY Rg Siiitle Miiss Toss Residual ZEE
SampleNo. | “HP Wik | FEOAE | ORE | JFBRE | ) | OOV | Test
m@ | UM | m Uz (V) (%) | result
85%SBI8C74374%9C | HIRSERTFH
11056143ATL201 A~ Ieyc fully 63.4302 4.409 63.4317 4.326 0.00% 98.12% O
<ene--NVT1AA0494 charged
8S%SBISCTA374%9C | HiRTEATEHL
11056143ATL201 A--- leye fully 63.9390 4.408 63.9409 4.327 0.00% 98.16% O
--------- NVT1AA0457 charged
85%SBI8CT4374%9C | HKTLERHE
11056143ATL201A--- leye fully 63.5701 4.409 63.5725 4331 0.00% 98.23% 0]
meeeeenNVT1AAD3S3 charged
8S%SBIBCT4374%9C | HIRSELRH
11056 143ATL201 A-—- Leye fully 63.5933 4410 63.5955 4331 0.00% 98.21% O
e -NVT1AA0804 charged
8S%SBI8CT74374%9C | BiKFEETEH
11056143ATL201 A— Loy fully 63.6938 4.410 63.6962 4.331 0.00% 98.21% 0]
weee--NVT1AA0359 charged
85%SB18C74374%9C | 25 (km4&Fk
11056143ATL201 A~- 25cyc fully 63.6241 4.420 63.6288 4.341 -0.01% 98.21% 0
-=---—---NVT1AA0736 charged
8S%SBI8CT4374%9C | 25 KL T H
11056143 ATL201 A--- 25cyc fully 63.8601 4.421 63.8652 4.341 -0.01% 98.19% (@]
--------- NVTIAA0118 charged
85%SB18CT74374%9C | 25 IRSEEFoHL
11056143ATL201 A--- 25¢yc fully 63.6908 4421 63.6951 4.342 -0.01% 98.21% O
--------- NVTIAA0287 charged
85%SBI18CT4374%9C | 25 RSELTH
11056143ATL201 A--- 25cyc fully 63.6271 4.419 63.6320 4.341 -0.01% 98.23% O
———-NVT1AA0733 charged
85%SBI18C74374%9C | 25 (R5E&FH
11056143ATL201 A--- 25cye fully 63.6286 4,420 63.6337 4.342 -0.01% 98.24% O
~—-NVT1AA0732 charged
PT=aH

L V-HESG DR R-BEH; F-ik; O-TCillbR, ToHER, JoE, Tomi, T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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5 3 W T H 2R Wzh
No. Name of test items Vibration
: ‘ ; RiRwE | W
e ﬂsgf; ,{klf_% WA BT Before test Mk e After test Eij?ofi oy ey
SampleNo. | " R JFEAE | RE | FEAE | () OCV | Test
mi (g) Ui (V) m:(g) U (V) *%) result
85%SB18CT74374%9C | HWIKSELFH
11056143ATL201 A--- leye fully 63.4317 4.326 63.4313 4.325 0.00% 99.98% O
--------- NVTIAA0494 charged
8S%SB18CT74374%9C | HiKSEL&FH
11056143ATL201 A--- Leye fully 63.9409 4.327 63.9410 4.327 0.00% 100.00% O
e NVT1AA0457 charged
85%SB18C74374%9C | HiKFELFH
11056143ATL201 A~ leye fully 63.5725 4331 63.5714 4.330 0.00% 99.98% (@]
—eeenee-NVT1AA0353 charged
8S%SB18CT74374%9C | WKL FEH
11056143ATL201 A--- Leye fully 63.5955 4.331 63.5947 4.331 0.00% 100.00% O
—m-NVT1AA0804 charged
85%SBI8CT74374%9C | HikSE£ T
11056143ATL201 A leye fully 63.6962 4.331 63.6957 4.330 0.00% 99.98% O
e —-NVT1AA0359 charged
85%SB18CT74374%9C | 25 Rse&FH
11056143 ATL201 A~ 25¢yc fully 63.6288 4.341 63.6284 4.341 0.00% 100.00% O
--------- NVT1AA0736 charged
8S%SBI18CT4374%9C | 25 WL FEHL
11056143ATL201 A 25cye fully 63.8652 4.341 63.8641 4.341 0.00% 100.00% O
e NVT1AAO118 charged
85%SB18C74374%9C | 25 IRSEEFCH
11056143 ATL201 A--- 25cyc fully 63.6951 4.342 63.6927 4.341 0.00% 99.98% O
—e—-NVT1AA0287 charged
85%SB18CT74374%9C | 25 W54 T
11056143ATL201 A~-- 25cyc fully 63.6320 4.341 63.6297 4.341 0.00% 100.00% 0]
—eee--NVT1 AA0733 charged
85%SB18C74374%9C | 25 RSERFEHL
11056143ATL201 A~ 25¢yc fully 63.6337 4,342 63.6333 4.342 0.00% 100.00% 0]
eeeee-NVT1AAQ732 charged
PLFEH

i’tz L'ﬁﬁ; V-ﬁli%; D'ﬁﬁ:; R-ﬁﬁﬁ; F‘ﬂk; O- Tttt , ﬁﬁ?ﬁ, %ﬁﬁi’ ToiEH, %ﬁko
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture
& no fire.
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R 4 WAIR H B R Mk
No. Name of test items Shock
B RS MR Fj Before test k5 After test R FAGRE | Wk
RS Sample Mass loss Residual g
Sample No. e Wit | FRAE | RE | FFRRERE | o, OCV | Test
mi (g) Ui (V) m2(g) U2 (V) (%) result
85%SBISCT4374%9C | HIKTLTEHR
11056143ATL201A--- leye fully 63.4313 4.325 63.4320 4.325 0.00% 100.00% O
—--—-NVT1AA0494 charged
85%SBI8CT4374%9C | HikmERH
11056143ATL201 A~ Leye fully 63.9410 4.327 63.9415 4,327 0.00% 100.00% O
—e—--NVT1AA0457 charged
85%SBI8C74374%9C | HRFLETH
11056143ATL201 A~ leye fully 63.5714 4.330 63.5721 4.330 0.00% 100.00% 0
eeeee-NVT1AA0353 charged
85%SBI18CT74374%9C | HRSERFEH
11056143ATL201A~—- leye fully 63.5947 4.331 63.5951 4331 0.00% 100.00% (0]
—--NVT1AA0804 charged
8S%SB18C74374%9C | Hikse&IH
11056143 ATL201 A Leye fully 63.6957 4.330 63.6961 4.330 0.00% 100.00% @]
—e-——-NVT1AA0359 charged
85%SB18C74374%9C | 25 KSE&FH
11056143ATL201 A--- 25cye fully 63.6284 4,341 63.6287 4.341 0.00% 100.00% @]
weem--NVT1AA0736 charged
85%SB18C74374%0C | 25 ikSe&fcH
11056143ATL201 A~ 25cyc fully 63.8641 4.341 63.8647 4.341 0.00% 100.00% (6]
ceeene-NVT1AAOL1S charged
85%SB18CT74374%9C | 25 WSERTEH
11056143 ATL201 A--- 25cyc fully 63.6927 4341 63.6933 4.341 0.00% 100.00% O
--------- NVTIAA0287 charged
8S%SBIRCT4374%9C | 25 WEEFH
11056143ATL201 A~ 25cye fully 63.6297 4.341 63.6301 4.341 0.00% 100.00% @]
——NVT1AA0733 charged
8S%SBI18CT4374%0C | 25 RS2 FH
11056143ATL201 A--- 25cyc fully 63.6333 4,342 63.6337 4.342 0.00% 100.00% O
-ee—-NVT1AA0732 charged
PIFZEH

¥ L-itE; V-HESG DR R F-RKG O-FCilbR, FTHES, Tk, T, K.

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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e S WIRTIE 45 | SRS
No. Name of test items External short circuit
T B SRR WA 4 it
vy Max. External Temperature S

Sample No. Sample status (C) Test result Remark

85%SB18C74374%9C11 2

056143 ATL201 Avenemee- HRER T 57.6 O /
—NVT1AAQ494 Ieyc fully charged

85%SB18C74374%9C1 1 —

056143ATL201 A-vmr o HUGELTEH 57.1 @) /
—NVTIAA0457 leye fully charged

85%SB18CT4374%9CI1 o

056143 ATL201 Acmememmem HIRER IR 58.0 O !
- NVTIAA03S3 leye fully charged

85%SB18CT74374%9C11 -

056143ATL201 Acmmmenv FIRFEET 56.9 O /
--NVT1AA0804 1cyc fully charged

85%SB18C74374%9C1 1 £ e

056143 ATL201 Aneerevee- HRELILR 56.2 0] /
- NVTIAA0359 leye fully charged

85%SB18C74374%9C1 1 .

056143ATL201 A-mmm-mm- 25 IR 57.6 O /
- NVT1AA0T36 25cyc fully charged

85%SB18CT4374%9C1 | A

056143ATL201 A-mmmeemev 25 KRBT T2 @] /
—NVTIAAO118 25cyc fully charged

85%SB18C74374%9C11 o

056143 ATL201 Areeemmmen 25 R 2T 58.1 O /
NVTIAA0287 25¢yc fully charged

8S%SB18C74374%9C11

056143 ATL201 Avencenee- 25 KRR 57.7 O /
- NVTI1AA0733 25cyc fully charged

85%SBI8C74374%9C11 o

056143 ATL201 Avmremmemv 25 KEEF 56.5 (0] /
—NVTI1AA0732 2SC)IC fl.l“y charged

PTEH

: D-f#ik; R-BEE; F-ik; O-FffMk, TmER, Tilk.
Note: D-Disassembly, R-Rupture, F-Fire, Q- No disassembly, no rupture & no fire.
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P 6 WA H 2R B
No. Name of test items Crush
=
0219C1940235 lci?’gofz'ffﬁw 223 0 /
0219C1920240 &”;@%ﬁi 223 0 /
0219C1940336 liﬁiﬁ‘fﬁﬁw 22.4 0 /
0219C1920025 Iiﬁ-’;ﬁf’fﬁw 223 0 /
0219C1940196 lc’i’fofzfﬁﬁty 2.5 0 /
0219C1940286 zsisyc”;fg”;’ﬁai;iw 2.3 0 /
0219C1940169 252C§§§§%"ﬁf;w 22.5 0 i
0219C1940022 Ny jﬁ;ﬂ’cﬁaﬁw 22.6 0 /
0219C1940217 o j’;;itﬁ%w 22.7 0 /
0219C1940207 25@;’;;%?3% 22.6 0 /
PLTFEH

I D-fifk; F-RAk; O-Jof#E, JTEA.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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3 ,
Fs PRI H 42 7R i EFEHL
7
No. Name of test items Overcharge
%S iR AL R #iE

Sample No. Sample status Test result Remark

85%SB18C74374%9C11 2

056143ATL201 Ace-remee HRSELTA 0 /
-—-NVT1AA0398 lcyc fully charged

85%SB18C74374%9C11 o

056143ATL201 A-mrememev HRTERTA 0] /
---NVT1AA0508 IC}"C fully charged

85%SB18C74374%9C11

056143ATL201 A-mmmmmmmv HKER T O /
---NVT1AA0792 lcyc fully charged

85%SB18C74374%9C11 =

056143 ATL201 Aceeeevee HRSER T e} /
-~-NVT1AAQ0810 lcyc fully chargcd

85%SB18C74374%9C11 A

056143 ATL201 Aceorerems 25 WELTEH O /
---NVT1AAQ0444 250}'0 fu]ly chargf:d

85%SB18C74374%9C11 i

056143ATL201 Acemnmev 25 MR LT O /
---NVT1AA0369 250)’0 fu]ly charged

85%SB18C74374%9C1 1 B2 a2

056143 ATL201 Avmrmnmev 25 RELIEH 0 /
—~-NVT1AA0469 ZScyc ﬁl]]y charged

85%SB18C74374%9C11 e

056143ATL201 Avmemmmmm 25 RE T 0 /
---NVTI1AA0487 25(3}'(! fully charged

UT=H

#E: D-f#E; F-&Ak; O-Tfifk, Tikk.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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P55 3 W3 H 455 5 T i e
No. Name of test items Forced discharge
FESE R RS RS S &/
Sample No. Sample status Test result Remark

0219C1940028 lcff’ﬁfiﬁfge " 0 /
0219C1940001 lcfjﬁ’“ﬁﬁge ’ 0 /
0219C1940280 icffﬁﬁfﬁfge ) 0 /
0219C 1940021 lcfjﬁfi’fﬁfg " 0 /
0219C1940082 lcfgﬁfi’ffﬁge , 0 /
0219C1940134 1cy§g§§i§ie ; 0 /
0219C1940259 lcfgﬁfiﬁfg o o) /
0219C1940233 lcf;ﬁiﬁfg ¥ 0 /
0219C1940003 lcfjﬁffﬁ;‘%ge ’ 0 /
0219C1940027 mfjﬁfi’fﬁ:%g " 0 /
0219C1930016 zséiiﬁffﬁfg " 0 /
0219C1910495 | . gﬁfiﬁig ; 0 /
0219C1920138 | , % ﬁfffﬁg y 0 /
0219C1950257 | . > jﬁfﬁﬁige . 0 /
0219C1930511 | . > tﬁﬁf’;fﬁi o 0 /
0219C1940390 | % ﬁfiﬁiy ’ 0 /
0219C1920176 | % gﬁﬁig ed 0 /
0219C1940208 mii ;ﬁfffhﬁig . 0 /
0219C1940025 | . > ﬁfi’ﬁf{g » 0 /
0219C1950132 | . 2 ;ﬂ‘liﬁfﬁﬁg& ; 0 /
H: D-figdk; PR O-Fffk, Tkk.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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Statement

[u—

- R AR TE AR i A A B TR

The test report is invalid if not affixed the official seal of the laboratory to it.
2. KA IR

The test report is invalid if it is blotted out.
3. BRI LR, DA mAR.

The conclusion of the consignation test is only valid for the provided sample.
4. MRS A A R, BT R RS 2 H R IR A RS AR o

Objections to the test report must be submitted to ATL Central Lab within 15 days.
5. AMEREALEEBEF, SrfEsEH.
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Central Lab.

AR REIRRI AT IR A Al O g %

Dong guan Amperex Technology Limited Central Lab
ik o R AR SE T AR LIRS E AL 1
Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China
HL3E Tel. : +86-0769-88989149
£ H Fax.: +86-0769-88989483
BB# E-mail: Lab-Service@ATLBattery.com

MHk Website : www.atlbattery.com
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Test Summary

e =) P T RA Wil o
WS RTN-UN-2002-4016 | _TFansff Rochargeable Li-ion FERELS LZ50
Report No. Sample name Polymer Battery Sample model
T o A% 3.87V 18.2Wh RE (g) 637 | FEASAIL REJRR/AERNIRE A IR
Specification 4700mAh mass (g) ) Appearance | Silver nylon/Al/PP compound film
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Manufacturer Name Ningde Amperex Technology Limited
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il e B Manufacturer No.1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian
Manufacturer address Province, P.R. China
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Lab Name Dongguan Amperex Technology Limited Central Lab
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g mt' Guangdong Province, P. R. China
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No. Name of test items Test result (Pass/Fail) Remark
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Altitude simulation Passed
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Thermal Passed
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Vibration Passed
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Shock Passed
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External short-circuit Passed
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Crush/Impact Passed
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Overcharge Passed
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Forced discharge Passed
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